SHAFT LISTS

5
86
- =

No.| Part No. PartName Qty.| |No.| Part No. Part Name Qty. No.| PartNo. Part Name Qty.
1 1KZ281 Gear Case Ass'y 1 30|KZ28.3 Holder Ass'y 1 57| BC36.3 Lever Ass'y 1
2 |GB/T893.2 |[Stop Ring 26 1 31|KZ28.3.1 Harness Clamp 1 58 | BC36.3.3 Box Left 1
3 |GB/T894.1 |Stop Ring 10 1 32 (KZ28.3-1 Clamp 1 59 | BC36.3.1 Stop Button Comp.| 1
4L |GB/T276 Bearing 6000-2RS/P5| 3 33|GB/T70.1 Screw M5X20 1 60 | BC36.2.53E Cable Comp. 1
5 |CG415D.6-4 |Pinion 1 34|GB/T889.1 Nut M5 2 61 | GB/T818 Bolt M5x30 1
6 |GB70.2 Screw M8X10 1 35 63 | GB/T84LS Bolt ST3.5x13 L
7T |GB/T170.1 Screw M6X20 1 36 | CG415D.1.1 Clutch Drum Comp. 1 64 | BC36.3-1 Box,Right 1
9 [GB/T70+93+97 | Screw M5X14 1 37|GB/T893.1 Stop Ring 35 1 65 | BC36.3-6 Handgrip 1
10 |GB/T96 Washer 5 1 38 |GB/T276 Bearing 6202-2RS/P5 | 1 66 | BC36.3-5 Spring 1
" 39|GB/T894.1 Stop Ring 15 1 67 | BC36.3-3 Handgrip 1
12 (KZ28.1-1 Gear Case 1 40|KZ26.4-1 Linker 1 68 | CG260A-CE.1 [Harness Ass'y | 1
13 |KZ26.2 Left Nut 1 41|KZ28.4.1 Clamp 1 70 | BC36-8 Rubber Ringer | 1
15|BG328.9.5-2 | Gear 1 42 71 | B(36-6 Handgrip (#22) | 1
16 |KZ26.1-2 Gear Shaft 1 43|GB/T70+93+97 | Screw M5X12 1 12 | B(36.2 Lock Bolt 1
17|GB/T276 Bearing 6201-2RS/P5 | 1 44| GB/T70+493+97 | Screw M6X30 6 13 | BC36-5 CAP,UPPER 1
18 |GB/T893.2 |Stop Ring 32 1 45|GB/T893.1 Stop Ring 45 1 T4 | BC36-3 Bracket 1
19 |TC17X32X8 | Oil-Seal 1 L6|KZ28.4 Clutch Comp. 1 15 | BC36-4 Spring 1
20|KZ26.1-3 Oil-Bearing 17X12X15 | 1 L7\KZ28.5 Safety Guard Ass'y | 1 76 | BC36-2 Eddy Seat 1
21|KZ26.1-4 Cutfer Holder Cap | 1 48|GB/T70+93+97 | Screw M6X40 2 1
22|KZ26.1-5 Cutter Holder 1 49 18 | BC36-1 CAP,LOWER 1
23|KZ26.1-6 Safety Cover 1 50 |KZ28.5-1 Safety Guard Bracket | 1 79 | GB/T70+93+97|Bolt M5x20 2
24|KZ28.2 Pipe Comp. 1 51|KZ26.5-5 Safety Guard 1 81 | KZ26-305X2.8 |Blade 1
25|CG415D.4-2 | Rubber Cover 1 52 |KZ26.5-2 Bracket 1 82 | KZ26.6 Nylon Head (M10) | 1
26|BG-328.9.4-4 Qil-Bearing 1 53|KZ26.5-3 Guard 1 83 | KZ26.6.1 Rope Room 1
27|CGL20.2-3 |Drive Shaft 1 54|GB/T84L5-F Blot STL.2X13 b 84 | KZ26.6-1 Spring 1
28|KZ28.2-1 Pipe (¢28) 1 55|KZ28.5-4 Cutting Blade 1 85 | KZ26.6-2 Cord Holder 1

56 |GB/T9074 .4 Screw M5X35 1 86 | KZ26.6-3 Cover 1




